
In stal,l,atisn Cuifi'e 2005-C
SOME DRILLING INTO THE BODY IS REQUIRED

DODGE & CHRYSLER CARAVANS
WITH STOVY,N GO SEATING

-hod;unt 
lVo.

21 65
INSTALLATION
PARTS LIST:

QTY. DESCRIPTION
1 Bent Tob ffASO1
5 Step Supports #3124X
19 5/16' x 3/4' Wosher Heod Bolts
19 5/16'Wosher Heod Nuts
10 #14 x 3/4" self Drill ing Screws (sHoRT)
6 #12 x 1-1/4' Self Drill ing Screws

With Rubber Woshers (LONG)

OTY. DESCRIPTION
1 GloStep, 2165D Driver
1 GloStep, 21 65P Possenger
2 Step Pods
2 Foqm Tope Strips
2 flot Brockets #FL63
2 Flot Brockets #FL71
1 Flot Brscket #FL97
2 Bent Tsbs #8T37

hove voriotions ond o

TOOIS REQUIRED: 5/16" Drill * 1/2' HD�(, SOCKff * 1/2"

to thc body.A good fit is occomplished when moting surfoces fit with minimun
'e voriotioni ond o perfect fit moy not be possible.

l. Prlor to poinUng, ftt your GhSt
liqht gops. Note: Vehicle bodies

2. Pointinq your GtoStcps. To insure o proper point finish. use o top quolity outo point. system ond follow the
monufolturers instrubtions. Your GloSteps should be sonded ond primed before pointing.

5. Mmcuru from the wheel well, bock to the dimensions shown obove.
Mork these brocket locotion centers. The brockeb use o combinotion
of foctory screws or holes ond 5/16" holes through the pinch weld.

Note: Steel ilotes hove been inserted' under fibergloss to mount brockets.

6. Remove the front inside spring mount M10
bolt, reinstoll mounting the BT57 bent tob.
Use o 5/16' bolt ond nut to ottoch to
flot brocket FL71. Drill o 5/16" hole
throuoh the brocket ond into the pinch
weld. 

-secure 
with o 5/16" bolt orid nut.

FRONT 20, BMCKET MOUNTING

5/16"
NUT

52' BRACKEI- MoUNTING (Drivers only)

Foom

Peel Off

Tope

ToPq

Step
Pod

14x3/4'

7.
Cleon surfoce prior to ottoching
tooe qnd steo'pods with denot-
urbd olcohol. A'pply foom toPe
to too lio of boord. Position
stcp 

'pod 
on stePPing surfoce.

Peel off tope bocking storting
with the rdor strip. Keep Pqd in
position, peel off 

'bocking'then

opply pressure to top of Pod to
to stick tope to boord. Continue
obove stepd for qll tope striPs.

4. On drivers side remove the MB screw, ploce the
brocket of hole locotion ond reploce the screw.
On possenger side use the foctory hole ond q -
i/ l l" bolt-ond nut. On both sidtis dri l l  q 5/16'
hble throuqh the brocket ond into the pinch weld
Secure with o 5/16" bolt ond nut.

5. Remove the foctory ME bolt, reinsloll-mounting.
the AS01 ongle brbcket. Use o 5/16" bolt ond
nut to ottocli to flot brocket FL97. Drill o 5/16"
hole throuqh the brocket ond into the pinch weld
Secure with o 5/16" bolt ond nut.

E. Position step on brockets ond tiqht to truck body
Screw step'to truck with #12 x 1-1/4" self-drill ing
screrys with rubber wosheis (LONG), three per side-

:sfiHi,:i"Br"+'Pf 9+h1?!it"!otlu,'l3tl""B,8rfJfi ES
pei truiketl Repeo{ for oll Brockefs. Do NOT USE'
LONG SELF TAPPERS UNDER THE BOARD!

9. Moke sure your Gloseps ore level, tighten oll bolts
to 1 B foot 

-oounds. 
Do not overtiohten the sheet metol

screws, he 6heet metol is thin. D6 not olcrtightan.

rN26sA os/2e/05

68, BRACKET MOUNTING Moun
M 1 O  F

screw BT57

5/16"
NUT

s/16'.
Front $/heel
Wel l /Mud
Guord ./

52,.CENTER SUPPORT NOT USED ON PASSENGER SIDE
lMPORfAl.fT NOTICE: BE SURE TO PI-ACE BOARD THAT .ltAS STEEL
SUpFoniS (unoen rHE FTBERGL SS) RUNNINc rHE FULL LENGTH
BOARD ON THE PASSENGER SIDE.

otvENs PRODUSIS*IOOO PROGRESS STREEFSTRGIS, Mt 490911816-651-23oofrOLL-FREE EO0-726-9567rFAX:618-851 9526rWEB:wvw.ow6na-PK''oom


